
1

Installation
Instructions

Lift Lever Kit
Mfg. No. 1694561

For Baron / 2400 / RD Series 

Figure 1.  Contents

Kit Contents:
Ref Part No. Qty. Description
1 1725959A 1 ROD & TUBE ASSEMBLY
2 1960033 1 CLIP, Hair Pin
3 1723124 1 BUTTON, Red
4 1713995 1 GRIP, Soft, Black
5 1960674 1 PUSH NUT, 1/4
6 1723321 1 SPRING, Compression
7 1725958 1 ROD, Latch
8 1721999A 1 LATCH, Lift Lever
9 1960126 1 PUSH NUT, 1/4
10 1727441A 1 LEVER ASSEMBLY
11 1927609 1 PIN, 3/8 x 1
12 1931277 2 NUT, Hex, Flange Whiz Lock, 5/16-18

13 1708298 2 PIN, Round Head, Drilled, 3/8 x 1
14 1732511A 1 BRACKET, Mounting
15 1960074 4 CLIP, Hair Pin
16 1960585 2 CAPSCREW, Hex,5/16-18 x 1-3/4
17 1725957 2 PAD, Rubber
18 1732510A 1 SUPPORT PLATE
19 2157081 1 SPACER
20 1733693 1 LIFT SHAFT ASSEMBLY
21 1919381 2 WASHER, .34 x 1 x .13
22 1723683 2 PIN, CLEVIS
23 1724638 1 GUARD ASSY, DEFLECTOR

1

2

4

3

5

6

7

89

10

11

13

13

12

16

15

14

18 17

This kit adds a lift lever for front mounted
attachments.

Before beginning any service work turn off the
PTO, set the parking brake, turn off the ignition,
and disconnect the spark plug wire(s).

WARNING

LIFT LEVER KIT FITS ON BARON / 2400 / RD
Product Serial Number Range
Number Requires p/n 1726404
1694328 All
1694329 All
1694346 All
1694347 All
1694384 All
1694315 00001-00999
1694481 00001-00999
1694482 00001-00999
1694483 00001-00999
1694484 00001-00999
1694485 00001-00999
1694504 00001-00999

19

20

15

15

21

21

22

23



2

Installation Instructions Lift Lever Kit

INSTALLATION
ALL MODELS

1. Remove mower deck as described in the Operator’s
Manual.

2. Remove 5/16-18 nuts (A, Figure 2) and 5/16-18 x 3/4
capscrews (B) which hold the right rear seat deck (C)
to the frame(D).  Discard capscrews and nuts.

3. Install bracket (E, Figure 3) using new 5/16-18 x 1-
3/4 capscrews (B) and new 5/16-18 locknuts (A).

Install New Lift Shaft Assembly
MODELS WITH SERIAL NUMBERS BELOW (<) 00999 

1. Remove hair pin (F, Figure 5) and washer (E).

2. Remove lift rod (B) from lift shaft assembly (A).

3. Remove and discard lift shaft assembly (A).  Retain
hardware.

4. Mount the new lift shaft assembly (A, Figure 6) to the
frame using four 5/16-18 x 3/4 carriage bolts (C) and
5/16-18 KEPS nuts (D).

5. Connect the lift rod (B) to the lift shaft assembly (A)
using washer (E) and hair pin (F).

Figure 2.  Capscrew Removal
A. Nuts, 5/16-18 C. Right Rear Seat Deck
B. Capscrews, 5/16-18 x 3/4 D. Frame

Figure 6.  Install New Lift Shaft Assembly
A. Lift Shaft Assembly D. Nut, KEPS, 5/16-18
B. Lift Rod E. Washer
C. Carriage Bolts, F. Hair Pin

5/16-18 x 3/4

C

C

D

A

E

F

B

Figure 3.  Bracket installation
A. Nuts, 5/16-18 (Existing) C. RIght Rear Seat Deck
B. Capscrews, D. Frame
5/16-18 x 1-3/4 (New) E. Bracket

A

D
B

C

A

D

B

C

E

Figure 5.  Remove Old Lift Shaft Assembly
A. Lift Shaft Assembly D. Nut, KEPS, 5/16-18
B. Lift Rod E. Washer
C. Carriage Bolts, F. Hair Pin

5/16-18 x 3/4

C

C

D

A

E

F

B

Figure 4.  Lift Lever Assembly 1726404



3

Lift Lever Kit Installation Instructions

Figure 8.  Install Lift lever Assembly
A. Lift Lever Assembly
B. Clevis Pin
C. Hair Pin
D. Mounting Bracket
E. Spacer

C

ALL MODELS

Install Front Attachment Lift Lever & Rod
1. Slide the lift lever assembly (A, Figure 8) on to the

end of the shaft assembly and on to the edge of the
tractor.

2. Secure to mounting bracket (D, Figure 8) using clevis
pins (B), spacer (E), and hair pins (C).

3. Slide lift rod (A, Figure 9) into the bottom hole in the
lift lever assembly (B).  Secure with hair pin (C).
Install front attachment & hitch as outlined in
Operator’s Manual or Installation Instructions.

B

B

A

Edge of
Tractor

End of
Shaft 
Assembly

D

Install New Lift Shaft Assembly
BARON 2007 AND NEWER MODELS

1. Slide Lift Shaft Assy (A, Figure 7) into key-slotted
hole (existing - attached to frame (B)) aligning key in
Lift Shaft Assy (A) with key slot in hole (B).

2 Rotate the Lift Shaft Assy (C) 180 degree to the right
to secure the Lift Shaft Assy in place.

A
B

C

Figure 7.  Install Lift lever Assembly
A. Lift Lever Assembly
B. Existing hole
C. Rotate Lift Lever Assembly 180 Degrees

E



4

Installation Instructions Lift Lever Kit

Form No. 1726469-01
Rev. 11/2006

Briggs & Stratton Yard Power Products Group 
Copyright © 2006  Briggs & Stratton Corporation

Milwaukee, WI USA.  All Rights Reserved
TP 200-4020-01-AT-SMN

MANUFACTURING, INC.

500 N Spring Street / PO Box 997
Port Washington, WI 53074-0997  USA

Install Mower Deck
1. Remove Lift Lever Assembly (A, Figure 8).

2. Install mower deck as described in Operator’s
Manual or Dealer Setup Instructions.

B

Figure 9.  Install Lift Rod
A. Lift Rod C. Hair Pin
B. Lift Lever Assembly

A

C

Install Support Assembly
1. Hang support plate (A, Figure 10) onto shaft assem-

bly (B).

2. The post on the support plate (A) fits between the
clamp support (C) and hitch assembly (D).  See Sub-
Frame Hitch Installation Instructions for details on
installing sub frame.

B
A

C

Figure 10.  Install Support Plate
A. Support Plate C. Clamp Support
B. Shaft Assembly D. Hitch Assembly

Figure 11.  Install Support Plate
A. Deflector Guard Assy C. Washer
B. Clevis Pin D. Hair Pin

Install Deflector Guard
1. Install Deflector Guard Assy (A, Figure 11) using

Clevis Pins (B), Washers (C), and Hair Pins (D) as
shown.

A

B

CD



<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /All
  /Binding /Left
  /CalGrayProfile (Gray Gamma 2.2)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Warning
  /CompatibilityLevel 1.3
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJDFFile false
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /DetectCurves 0.1000
  /ColorConversionStrategy /sRGB
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedOpenType false
  /ParseICCProfilesInComments true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveDICMYKValues true
  /PreserveEPSInfo false
  /PreserveFlatness true
  /PreserveHalftoneInfo false
  /PreserveOPIComments false
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Remove
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
    /Arial-Black
    /Arial-BlackItalic
    /Arial-BoldItalicMT
    /Arial-BoldMT
    /Arial-ItalicMT
    /ArialMT
    /ArialNarrow
    /ArialNarrow-Bold
    /ArialNarrow-BoldItalic
    /ArialNarrow-Italic
    /ArialUnicodeMS
    /CenturyGothic
    /CenturyGothic-Bold
    /CenturyGothic-BoldItalic
    /CenturyGothic-Italic
    /CourierNewPS-BoldItalicMT
    /CourierNewPS-BoldMT
    /CourierNewPS-ItalicMT
    /CourierNewPSMT
    /Georgia
    /Georgia-Bold
    /Georgia-BoldItalic
    /Georgia-Italic
    /Impact
    /LucidaConsole
    /Tahoma
    /Tahoma-Bold
    /TimesNewRomanMT-ExtraBold
    /TimesNewRomanPS-BoldItalicMT
    /TimesNewRomanPS-BoldMT
    /TimesNewRomanPS-ItalicMT
    /TimesNewRomanPSMT
    /Trebuchet-BoldItalic
    /TrebuchetMS
    /TrebuchetMS-Bold
    /TrebuchetMS-Italic
    /Verdana
    /Verdana-Bold
    /Verdana-BoldItalic
    /Verdana-Italic
  ]
  /AntiAliasColorImages false
  /CropColorImages true
  /ColorImageMinResolution 150
  /ColorImageMinResolutionPolicy /OK
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 150
  /ColorImageDepth -1
  /ColorImageMinDownsampleDepth 1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.76
    /HSamples [2 1 1 2] /VSamples [2 1 1 2]
  >>
  /ColorImageDict <<
    /QFactor 0.76
    /HSamples [2 1 1 2] /VSamples [2 1 1 2]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 15
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 15
  >>
  /AntiAliasGrayImages false
  /CropGrayImages true
  /GrayImageMinResolution 150
  /GrayImageMinResolutionPolicy /OK
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 150
  /GrayImageDepth -1
  /GrayImageMinDownsampleDepth 2
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.76
    /HSamples [2 1 1 2] /VSamples [2 1 1 2]
  >>
  /GrayImageDict <<
    /QFactor 0.76
    /HSamples [2 1 1 2] /VSamples [2 1 1 2]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 15
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 15
  >>
  /AntiAliasMonoImages false
  /CropMonoImages true
  /MonoImageMinResolution 1200
  /MonoImageMinResolutionPolicy /OK
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects true
  /CheckCompliance [
    /None
  ]
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile ()
  /PDFXOutputConditionIdentifier ()
  /PDFXOutputCondition ()
  /PDFXRegistryName ()
  /PDFXTrapped /False

  /Description <<
    /CHS <FEFF4f7f75288fd94e9b8bbe5b9a521b5efa7684002000410064006f006200650020005000440046002065876863900275284e8e55464e1a65876863768467e5770b548c62535370300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c676562535f00521b5efa768400200050004400460020658768633002>
    /CHT <FEFF4f7f752890194e9b8a2d7f6e5efa7acb7684002000410064006f006200650020005000440046002065874ef69069752865bc666e901a554652d965874ef6768467e5770b548c52175370300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c4f86958b555f5df25efa7acb76840020005000440046002065874ef63002>
    /DAN <>
    /DEU <>
    /ESP <>
    /FRA <>
    /ITA (Utilizzare queste impostazioni per creare documenti Adobe PDF adatti per visualizzare e stampare documenti aziendali in modo affidabile. I documenti PDF creati possono essere aperti con Acrobat e Adobe Reader 5.0 e versioni successive.)
    /JPN <>
    /KOR <FEFFc7740020c124c815c7440020c0acc6a9d558c5ec0020be44c988b2c8c2a40020bb38c11cb97c0020c548c815c801c73cb85c0020bcf4ace00020c778c1c4d558b2940020b3700020ac00c7a50020c801d569d55c002000410064006f0062006500200050004400460020bb38c11cb97c0020c791c131d569b2c8b2e4002e0020c774b807ac8c0020c791c131b41c00200050004400460020bb38c11cb2940020004100630072006f0062006100740020bc0f002000410064006f00620065002000520065006100640065007200200035002e00300020c774c0c1c5d0c11c0020c5f40020c2180020c788c2b5b2c8b2e4002e>
    /NLD (Gebruik deze instellingen om Adobe PDF-documenten te maken waarmee zakelijke documenten betrouwbaar kunnen worden weergegeven en afgedrukt. De gemaakte PDF-documenten kunnen worden geopend met Acrobat en Adobe Reader 5.0 en hoger.)
    /NOR <>
    /PTB <>
    /SUO <>
    /SVE <>
    /ENU (Use these settings to create Adobe PDF documents suitable for reliable viewing and printing of business documents.  Created PDF documents can be opened with Acrobat and Adobe Reader 5.0 and later.)
  >>
>> setdistillerparams
<<
  /HWResolution [600 600]
  /PageSize [612.000 792.000]
>> setpagedevice




